SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 41 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Er—

ReflLevel 0,00 dBm  Offset 9.8 da Mode Autp Sweep Ref Level 0,00 dBm Offset 9.83 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 sugPwr @1 AvgPwr
Limit Gheck Limit Gheck
10 dBme—fnuRIons e sns 10 dEmE—bRuRIous bine ABE
-20 dBm 20 dBm
SPURICUS_LINE_ABS_ SPURIOUS_LINE_ABS_
o — -40 dBm
N s o = ) | e R PR— —— -~
50 dB 60 dBm
-70 dem -70 dBm
-B0 dBrm -80 dBrm
-a0 dBm: 90 dBm:
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 860.9200 MHz | -48.80 dBm ~23.80 dB 30.000 MHz | 1.000 GHz | 1.000 MHz 950.31234 MHz -39.14 dBm -24.14 dB
1.000 GHz 2.475 GHz 1.000 MHz 2,45970 GHz =49.01 dBm .01 dB 1.000 GHz 2.475 GHz 1.000 MHz 2,45933 GHz =49.05 dBm .05 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.74114 GHz | -48.52 dBm -23.52 dB 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.72988 GHz -47.77 dém | -22.77.d8
3.000 GHz 7.000 GHz | 1.000 MHz B.960625 GHz | -44.63 qu -19.63 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.98975 GHz -44.52 C]_Bm -19.52 dB
7.000 GHz 10.000 GHz 1.000 MHz | 9.16289 GHz -45,95 dBm -20,95 dB 7.000 GHz 10,000 GHz 1.000 MHz | 9,16089 GHz -45,73 dBm -20,73 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.86289 GHz ~44.03 dBm -19.03 dB 10.000 GHz 14,000 GHz 1.000 MHz 11.93351 GHz -43.87 dBm -18.67 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.34796 GHz | -41,30 dBm -16.30 dB 14.000 GHz | 18,000 GHz | 1.000 MHz | 15.91001 GHz -41.30 dBm | -16.30 dB |
18.000 GHz 27.000 GHz 1.000 MHz 20.12563 GHz -41.51 dBm -16.51 d8 | ||| 18.000 GHz 27.000 GHz 1.000 MHz 20.13413 GHz -41.72 dBm -16.72 d&
e ) L el e— ) .

Date: 7.DEC. 2016 16:16:59

Date: 7 DEC 2016 15:22:43

LTE Band 41 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 7.DEC.2016 16.08:13

Date: 7.DEC. 2018 16:11:12

- ~
[ o
(=] (®)
Ref Level 0,00 dem  Offset 9.9 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 9.89 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPur (@1 AvgPwr
Limit gheck Limit Gheck 2
10 d8NE—$RURICUS bINE ARS 10 dBME—BRURIOUS LINE ABS ¢
-20 dBm 20 dBm
SPURIGUS_LINE_ABS_ SPURIQUS_LINE_ABS_
dem - -40 dBm e
o T, P noundel y B ian, PP L s Auiutoen neniiil s
ulfisn tallniio
50 d8 50 dBm
-70 dBm -70 dBm
-80 dBn -80 dBirn
-90 dBm: -90 dBm:
Start 30.0 MHz 56008 pts stap 27.0 GHz | (| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions 1
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -49.08 dBrm -24.08 db 30,000 MHz 1,000 GHz 1.000 MHz 955.64408 MHz -48.92 dbm -23,92 de
1.000 GHz 2.475 GHz 1.000 MHz 2,43611 GHz -49.11 dBm 1.000 GHz 2.475 GHz 1.000 MHz 2.30450 GHz -49.13 dém -24,13 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.80352 GHz | -48.72 dBm - 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.85009 GHz -48,79 dém | -23.79 dB
3,000 GHz 7.000 GHz | 1.000 MHz 4.99450 GHz | -44.08 dBm ~19.08 dB 3,000 GHz 7.000 GHz | 1.000 MHz 4.99450 GHz -43.30 dBm -18.30 dB
7.000 GHz 10000 GHz 1.000 MHz | 9.18380 GHz -45.89 dBm -20,89 dB 7.000 GHz 10.000 GHz 1.000 MHz | 9,47884 GHz -45,90 dBm 20,90 db
10.000 GHz 14.000 GHz 1.000 MHz 11.89051 GHz ~44.05 dBm -19,05 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.38245 GHz -44.03 dBm -19,03 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.35246 GHz -41.30 dBm -16.30 dB 14.000 GHz 18.000 GHz | 1.000 MHz 16.34196 GHz -41.18 dBm -16.18 d8
18.000 GHz 27.000 GHz 1.000 MHz 20.14963 GHz | -41.78 dBm -16.78 dB 16.000 GHz 27.000 GHz | 1.000 MHz 20.14563 GHz -41.81 dBm -16.61 dB
\ It ] W ( I ) O

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number : A317 of A329
Report Issued Date : Feb. 17,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 41 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

-
o
[
Ref Level 0,00 dBm Offset 9.58 d8 Mode Auto Sweep Ref Level 0,00 d8m  Offset 9.63 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 sugPwr @1 AvgPwr
Limit ¢heck Limit $heck
10 dér bnyprone bae ane ; _10 dEre—hRLRIOUS bINE AR ;
-20 dBm -20 dBm
JS_LINE_ABS_ SPU 15_LINE_ABS_
-40 dBm —
PP > Lmmrton o
T m"ﬁ
50 dB 0 dBm
-70 dBrv -70 dBrm
-80 dBm -80 dBm
a0 dBm- -390 dBm:
Start 30.0 MHz 56008 pts Stop 27.0 GHz Start 30.0 MHz 56008 pts Stop 27.0 GHz
| Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit |
30.000 MHz 1.000 GHz 1.000 MHz 854.33033 MHz | -48.91 dbm -23.91 dB 30,000 MHz | 1.000 GHz | 1.000 MHz 801.83658 MHz -49,12 dBm -24.12 d&
1.000 GHz 2.475 GH2 1.000 MH2 2.37528 GHz -49.15 dBm -24,15 dB 1.000 GHz 2,475 GH2 1.000 MHz 2,46338 GHz 48,94 dBm -23,94 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.71664 GHz | -48.34 dBm -23.34 dB 2,715 GHz | 3,000 GHz | 1.000 MHz | 2.9300% GHz -48.91 dém | -23.81 dB
3.000 GHz 7.000 GHz | 1.000 MHz 6.94826 GHz | -44.63 dBm -19.63 dB 3.000 GHz 7.000 GHz | 1.000 MHz 6.96025 GHzZ -44.75 dBm -19.75 d
7.000 GHz 10,000 GHz 1.000 MHz | 9,16730 GHz -45,90 dBrm -20.90 dB 7.000 GHz 10,000 GHz 1,000 MHz | 9,1693% GHz -45,76 dBrm -20.76 dB
10.000 GHz 14.000 GHz 1.000 MHz 12.36745 GHz 44,19 dBm -19,1%.dB 10.000 GHz 14,000 GHz 1.000 MHz 12.86639 GHz -44.07 dBm -19,07 d&
14.000 GHz 18.000 GHz 1.000 MHz 16.33196 GHz | -41.38 dBm -16.38 dB 14.000 GHz | 18,000 GHz | 1.000 MHz | 15.94101 GHz -16.37 dB |
18.000 GHz 27.000 GHz 1.000 MHz 20.14213 GHz -41.62 dBrm -16.62 dB I 18,000 GHz 27,000 GHz 1.000 MHz 19.88715 GHz -16.68 d&
i n ] IS we [ )ig ] TUINTNNND W

Date: 7.DEC. 2016 16:08.02

Date: 7 DEC 2016 16:12:03

Highest Channel / QPSK

Highest Channel / 16QAM

- ~
[ ==
=] ] &
Ref Level 0,00 dem  Offset 9.9 d8 Mode Auto Sweep Ref Level 0.00 dBm  Offset 9.89 db Mode Auto Sweep
SGL Count 100,100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit gheck PARS Limit g T
LnuRtoUS e ABs ; -10 dBre ug bive aps :
-20 dBm
S_LINE_ABS_ 5_LINE_ABS_
| Y ot | AP, I o il i
50 dBm
-70 dBm -70 dBm
-80 dBrm -80 dBrn
-90 dem: -90 dBm:
Start 30.0 MHz 56008 pts Stop 27.0 GHz | ||| Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions 1
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.98001 MHz -49.05 dBm -24.05 db 30,000 MHz 1,000 GHz 1.000 MHz 741.38181 MHz -40.01 dBm -24.01 d&
1.000 GHz 2.475 GHz 1.000 MHz 2,46007 GHz -48.95 dBm -23.95 dB 1.000 GHz 2,475 GHz 1.000 MHz 2,45228 GHz -48.87 dBm -23,87 dB
2,715 GHz 3.000 GHz 1.000 MHz 2.72120 GHz | -43.61 dBm -18.61 dB 2.715 GHz | 3.000 GHz | 1.000 MHz | 2.72874 GHz -47.04 dBm | -22.04 dB
3,000 GHz 7.000 GHz | 1.000 MHz 3.06824 GHz | -44.32 dBm -19.32 dB 3,000 GHz 7.000 GHz | 1.000 MHz 6.98675 GHz -44.50 dBm -19.50 dB
7.000 GHz 10000 GHz 1.000 MHz | 9.17880 GHz -45,71 dBm -20,71 dB 7.000 GHz 10.000 GHz 1.000 MHz | 7.06624 GHz -46.00 dBm -21.00 dB
10.000 GHz 14,000 GHz 1.000 MHz 11.82201 GHz -43.98 dbm -18.99 dB 10.000 GHz 14,000 GHz 1.000 MHz 12.34136 GHz -19.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 16.35546 GHz | -41.29 dBm -16.29 dB 14.000 GHz | 18,000 GHz | 1.000 MHz | 16.34146 GHz -16.40 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.15313 GHz -41.61 dBrm -16.61 dB I 18,000 GHz 27.000 GHz 1.000 MHz 20.15063 GHz -16.74 d&
[ N ] I o8 ( g ] (]
Date: 7.DEC.2016 16:10:14 Date: 7.0EC 2016 16:12:52

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number : A318 of A329
Report Issued Date : Feb. 17,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.6



=aueniae. FCC RF Test Report

Report No. : FG672003B

Frequency Stability,
Test Conditions LTE Band 2 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0005
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0009
10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0015
20 Normal Voltage 0.0009
20 Battery End Point 0.0006
Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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=aueniae. FCC RF Test Report

Report No. : FG672003B

Test Conditions LTE Band 4 (QPSK)/ Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0025
40 Normal Voltage 0.0019
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0018
0 Normal Voltage 0.0014

10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0012
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0009
20 Normal Voltage 0.0013
20 Battery End Point 0.0002

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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=aueniae. FCC RF Test Report

Report No. : FG672003B

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0033
30 Normal Voltage 0.0049
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0050
10 Normal Voltage 0.0042 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0031
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0037
20 Battery End Point 0.0005

Note: Normal Voltage =3.82 V

. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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=aueniae. FCC RF Test Report

Report No. : FG672003B

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0024
40 Normal Voltage 0.0035
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0002
10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0026
20 Normal Voltage 0.0029
20 Battery End Point 0.0001
Note:
1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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=aueniae. FCC RF Test Report

Report No. : FG672003B

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0040
40 Normal Voltage 0.0013
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0030

10 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0014
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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=aueniae. FCC RF Test Report

Report No. : FG672003B

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0004
30 Normal Voltage 0.0023
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0008
10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0010
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0024
20 Normal Voltage 0.0006
20 Battery End Point 0.0028
Note:
1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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=aueniae. FCC RF Test Report

Report No. : FG672003B

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0044
40 Normal Voltage 0.0010
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0031
10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0014
-30 Normal Voltage 0.0041
20 Maximum Voltage 0.0038
20 Normal Voltage 0.0013
20 Battery End Point 0.0030
Note:
1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 25 (QPSK)/ Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0005
40 Normal Voltage 0.0002
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0002
0 Normal Voltage 0.0016
10 Normal Voltage 0.0004 PASS
-20 Normal Voltage 0.0003
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0004
20 Normal Voltage 0.0002
20 Battery End Point 0.0008
Note:
1. Normal Voltage =3.82V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0029
40 Normal Voltage 0.0011
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0006
10 Normal Voltage 0.0019 PASS
-20 Normal Voltage 0.0007
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0023
20 Normal Voltage 0.0012
20 Battery End Point 0.0005
Note: Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
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Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0018
40 Normal Voltage 0.0015
30 Normal Voltage 0.0001
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0014
10 Normal Voltage 0.0005 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0009
20 Battery End Point 0.0006
Note:
1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.35 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
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Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0013
40 Normal Voltage 0.0007
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0005

10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0010
20 Battery End Point 0.0003

Note:

1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.5V. ; Maximum Voltage =4.35V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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SPORTON LAB.
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Report No. : FG672003B

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 2/ 1.4MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -57.36 -13 -44.36 -71.60 -59.07 5.08 6.80 H
5550 -49.89 -13 -36.89 -66.69 -51.56 8.03 9.70 H
Lowest 7398 -51.49 -13 -38.49 -72.79 -53.87 9.43 11.81 H
3702 -58.89 -13 -45.89 -71.32 -60.60 5.08 6.80 V
5550 -41.55 -13 -28.55 -58.7 -43.22 8.03 9.70 \Y
7398 -51.55 -13 -38.55 -72.69 -53.93 9.43 11.81 \Y
3756 -57.04 -13 -44.04 -71.28 -58.75 5.08 6.80 H
5640 -51.50 -13 -38.50 -68.30 -53.17 8.03 9.70 H
Middle 7518 -50.71 -13 -37.71 -72.01 -53.09 9.43 11.81 H
3756 -59.38 -13 -46.38 -71.81 -61.09 5.08 6.80 V
5640 -42.96 -13 -29.96 -60.05 -44.63 8.03 9.70 \Y
7518 -51.23 -13 -38.23 -72.37 -53.61 9.43 11.81 Vv
3816 -55.20 -13 -42.20 -69.44 -56.91 5.08 6.80 H
5726 -53.82 -13 -40.82 -70.62 -55.49 8.03 9.70 H
Highest 7635 -50.57 -13 -37.57 -71.87 -52.95 9.43 11.81 H
3817 -58.09 -13 -45.09 -70.52 -59.80 5.08 6.80 \
5724 -50.63 -13 -37.63 -67.72 -52.30 8.03 9.70 \Y
7632 -50.85 -13 -37.85 -71.99 -53.23 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 2/ 3MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -56.92 -13 -43.92 -71.16 -58.63 5.08 6.80 H
5550 -50.63 -13 -37.63 -67.43 -52.30 8.03 9.70 H
Lowest 7398 -51.27 -13 -38.27 -72.57 -53.65 9.43 11.81 H
3702 -58.85 -13 -45.85 -71.28 -60.56 5.08 6.80 V
5550 -39.89 -13 -26.89 -57.68 -41.56 8.03 9.70 v
7398 -51.29 -13 -38.29 -72.43 -53.67 9.43 11.81 v
3756 -57.11 -13 -44 11 -71.35 -58.82 5.08 6.80 H
5634 -52.27 -13 -39.27 -69.07 -53.94 8.03 9.70 H
Middle 7512 -50.65 -13 -37.65 -71.95 -53.03 9.43 11.81 H
3756 -58.55 -13 -45.55 -70.98 -60.26 5.08 6.80 V
5634 -44.19 -13 -31.19 -61.28 -45.86 8.03 9.70 Vv
7512 -50.61 -13 -37.61 -71.75 -52.99 9.43 11.81 Vv
3816 -55.18 -13 -42.18 -69.42 -56.89 5.08 6.80 H
5722 -53.99 -13 -40.99 -70.79 -55.66 8.03 9.70 H
Highest 7629 -51.16 -13 -38.16 -72.46 -53.54 9.43 11.81 H
3814 -58.25 -13 -45.25 -70.68 -59.96 5.08 6.80 \
5724 -49.85 -13 -36.85 -66.94 -51.52 8.03 9.70 \Y
7632 -51.08 -13 -38.08 -72.22 -53.46 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
Report Issued Date : Feb. 17,2017
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B2 of B41

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 2/ 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -57.35 -13 -44.35 -71.59 -59.06 5.08 6.80 H
5550 -51.46 -13 -38.46 -68.26 -53.13 8.03 9.70 H
7404 -51.18 -13 -38.18 -72.48 -53.56 9.43 11.81 H
Lowest
3702 -59.07 -13 -46.07 -71.5 -60.78 5.08 6.80 \
5550 -43.49 -13 -30.49 -60.58 -45.16 8.03 9.70 v
7404 -51.80 -13 -38.80 -72.94 -54.18 9.43 11.81 Vv
3756 -57.54 -13 -44.54 -71.78 -59.25 5.08 6.80 H
5634 -50.22 -13 -37.22 -67.02 -51.89 8.03 9.70 H
Middle 7512 -51.21 -13 -38.21 -72.51 -53.59 9.43 11.81 H
3756 -59.16 -13 -46.16 -71.59 -60.87 5.08 6.80 V
5634 -44.20 -13 -31.20 -61.29 -45.87 8.03 9.70 Vv
7512 -51.38 -13 -38.38 -72.52 -53.76 9.43 11.81 Vv
3810 -55.86 -13 -42.86 -70.10 -57.57 5.08 6.80 H
5716 -54.67 -13 -41.67 -71.47 -56.34 8.03 9.70 H
Highest 7621 -50.78 -13 -37.78 -72.08 -53.16 9.43 11.81 H
3810 -57.56 -13 -44.56 -69.99 -59.27 5.08 6.80 V
5718 -48.04 -13 -35.04 -65.13 -49.71 8.03 9.70 Vv
7620 -51.03 -13 -38.03 -72.17 -53.41 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
Report Issued Date : Feb. 17,2017
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B3 of B41

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 2/ 10MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -56.12 -13 -43.12 -70.36 -57.83 5.08 6.80 H
5550 -51.44 -13 -38.44 -68.24 -53.11 8.03 9.70 H
Lowest 7404 -51.13 -13 -38.13 -72.43 -53.51 9.43 11.81 H
3702 -58.90 -13 -45.90 -71.33 -60.61 5.08 6.80 V
5550 -44.10 -13 -31.10 -61.19 -45.77 8.03 9.70 v
7404 -51.12 -13 -38.12 -72.26 -53.50 9.43 11.81 v
3750 -62.27 -13 -49.27 -76.51 -63.98 5.08 6.80 H
5628 -57.35 -13 -44.35 -74.15 -59.02 8.03 9.70 H
Middle 7500 -56.08 -13 -43.08 -77.38 -58.46 9.43 11.81 H
3750 -64.39 -13 -51.39 -76.82 -66.10 5.08 6.80 V
5628 -49.93 -13 -36.93 -67.02 -51.60 8.03 9.70 \Y
7500 -55.88 -13 -42.88 -77.02 -58.26 9.43 11.81 \Y
3804 -54.69 -13 -41.69 -68.93 -56.40 5.08 6.80 H
5701 -54.26 -13 -41.26 -71.06 -55.93 8.03 9.70 H
Highest 7602 -50.31 -13 -37.31 -71.61 -52.69 9.43 11.81 H
3801 -56.04 -13 -43.04 -68.47 -57.75 5.08 6.80 V
5700 -49.41 -13 -36.41 -66.5 -51.08 8.03 9.70 \Y
7602 -49.88 -13 -36.88 -71.02 -52.26 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
Report Issued Date : Feb. 17,2017
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B4 of B41

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 2/ 15MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -56.64 -13 -43.64 -70.88 -58.35 5.08 6.80 H
5550 -50.75 -13 -37.75 -67.55 -52.42 8.03 9.70 H
Lowest 7403 -50.77 -13 -37.77 -72.07 -53.15 9.43 11.81 H
3701 -58.92 -13 -45.92 -71.35 -60.63 5.08 6.80 \
5550 -43.64 -13 -30.64 -60.73 -45.31 8.03 9.70 V
7403 -51.88 -13 -38.88 -73.02 -54.26 9.43 11.81 Vv
3744 -56.85 -13 -43.85 -71.09 -58.56 5.08 6.80 H
5622 -50.48 -13 -37.48 -67.28 -52.15 8.03 9.70 H
Middle 7494 -51.19 -13 -38.19 -72.49 -53.57 9.43 11.81 H
3744 -58.59 -13 -45.59 -71.02 -60.30 5.08 6.80 \
5622 -42.37 -13 -29.37 -59.46 -44.04 8.03 9.70 Vv
7494 -50.98 -13 -37.98 -72.12 -53.36 9.43 11.81 Vv
3792 -56.18 -13 -43.18 -70.42 -57.89 5.08 6.80 H
5687.79 -55.46 -13 -42.46 -72.26 -57.13 8.03 9.70 H
Highest 7583.72 -50.74 -13 -37.74 -72.04 -53.12 9.43 11.81 H
3791.86 -57.49 -13 -44.49 -69.92 -59.20 5.08 6.80 \
5688 -47.45 -13 -34.45 -64.54 -49.12 8.03 9.70 Vv
7584 -50.93 -13 -37.93 -72.07 -53.31 9.43 11.81 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
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Report Version
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 2 / 20MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -56.69 -13 -43.69 -70.93 -58.40 5.08 6.80 H
5556 -49.53 -13 -36.53 -66.33 -51.20 8.03 9.70 H
Lowest 7404 -50.78 -13 -37.78 -72.08 -53.16 9.43 11.81 H
3702 -58.94 -13 -45.94 -71.37 -60.65 5.08 6.80 V
5556 -43.60 -13 -30.60 -60.69 -45.27 8.03 9.70 v
7404 -51.32 -13 -38.32 -72.46 -53.70 9.43 11.81 v
3744 -57.03 -13 -44.03 -71.27 -58.74 5.08 6.80 H
5616 -49.10 -13 -36.10 -65.90 -50.77 8.03 9.70 H
Middle 7482 -50.91 -13 -37.91 -72.21 -53.29 9.43 11.81 H
3744 -58.03 -13 -45.03 -70.46 -59.74 5.08 6.80 V
5616 -42.56 -13 -29.56 -59.65 -44.23 8.03 9.70 \Y
7482 -51.72 -13 -38.72 -72.86 -54.10 9.43 11.81 Vv
3780 -56.24 -13 -43.24 -70.48 -57.95 5.08 6.80 H
5676 -55.15 -13 -42.15 -71.95 -56.82 8.03 9.70 H
Highest 7564 -51.11 -13 -38.11 -72.41 -53.49 9.43 11.81 H
3782 -57.22 -13 -44.22 -69.65 -58.93 5.08 6.80 \
5676 -49.80 -13 -36.80 -66.89 -51.47 8.03 9.70 \Y
7566 -50.74 -13 -37.74 -71.88 -53.12 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
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Report Version
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 4/ 1.4MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -63.05 -13 -50.05 -74.53 -67.93 1.81 6.69 H
5130 -59.26 -13 -46.26 -69.96 -66.21 2.19 9.14 H
Lowest 6841 -58.39 -13 -45.39 -70.73 -66.47 2.6 10.68 H
3420 -62.06 -13 -49.06 -73.81 -66.94 1.81 6.69 V
5130 -60.41 -13 -47.41 -69.91 -67.36 2.19 9.14 v
6841 -58.81 -13 -45.81 -71.32 -66.89 2.6 10.68 v
3464 -62.83 -13 -49.83 -74.31 -67.71 1.81 6.69 H
5196 -60.38 -13 -47.38 -71.08 -67.33 2.19 9.14 H
Middle 6928 -57.82 -13 -44.82 -70.16 -65.90 2.6 10.68 H
3464 -62.22 -13 -49.22 -73.97 -67.10 1.81 6.69 V
5196 -61.26 -13 -48.26 -70.76 -68.21 2.19 9.14 Vv
6928 -58.02 -13 -45.02 -70.53 -66.10 2.6 10.68 \Y
3507 -63.54 -13 -50.54 -75.02 -68.42 1.81 6.69 H
5261 -59.95 -13 -46.95 -70.65 -66.90 2.19 9.14 H
Highest 7015 -57.27 -13 -44.27 -69.61 -65.35 2.6 10.68 H
3507 -62.46 -13 -49.46 -74.21 -67.34 1.81 6.69 V
5261 -61.05 -13 -48.05 -70.55 -68.00 2.19 9.14 \Y
7015 -56.49 -13 -43.49 -69 -64.57 2.6 10.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
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Report Template No.: BU5-FGLTE Version 1.6




SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 4 / 3MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -62.55 -13 -49.55 -74.03 -67.43 1.81 6.69 H
5130 -59.17 -13 -46.17 -69.87 -66.12 2.19 9.14 H
Lowest 6840 -58.03 -13 -45.03 -70.37 -66.11 2.6 10.68 H
3420 -62.67 -13 -49.67 -74.42 -67.55 1.81 6.69 V
5130 -60.75 -13 -47.75 -70.25 -67.70 2.19 9.14 v
6840 -58.01 -13 -45.01 -70.52 -66.09 2.6 10.68 v
3462 -63.65 -13 -50.65 -75.13 -68.53 1.81 6.69 H
5193 -59.19 -13 -46.19 -69.89 -66.14 2.19 9.14 H
Middle 6924 -57.73 -13 -44.73 -70.07 -65.81 2.6 10.68 H
3462 -63.14 -13 -50.14 -74.89 -68.02 1.81 6.69 V
5193 -61.24 -13 -48.24 -70.74 -68.19 2.19 9.14 Vv
6924 -57.75 -13 -44.75 -70.26 -65.83 2.6 10.68 Vv
3504 -62.64 -13 -49.64 -74.12 -67.52 1.81 6.69 H
5256 -59.44 -13 -46.44 -70.14 -66.39 2.19 9.14 H
Highest 7008 -56.58 -13 -43.58 -68.92 -64.66 2.6 10.68 H
3504 -62.79 -13 -49.79 -74.54 -67.67 1.81 6.69 V
5256 -60.46 -13 -47.46 -69.96 -67.41 2.19 9.14 Vv
7008 -56.84 -13 -43.84 -69.35 -64.92 2.6 10.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
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Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B8 of B41

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 4 / 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -62.90 -13 -49.90 -74.38 -67.78 1.81 6.69 H
5131 -58.80 -13 -45.80 -69.50 -65.75 2.19 9.14 H
Lowest 6841 -57.99 -13 -44.99 -70.33 -66.07 2.6 10.68 H
3420 -62.69 -13 -49.69 -74.44 -67.57 1.81 6.69 V
5131 -60.09 -13 -47.09 -69.59 -67.04 2.19 9.14 v
6841 -57.86 -13 -44.86 -70.37 -65.94 2.6 10.68 v
3460 -62.42 -13 -49.42 -73.90 -67.30 1.81 6.69 H
5191 -59.91 -13 -46.91 -70.61 -66.86 2.19 9.14 H
Middle 6921 -58.10 -13 -45.10 -70.44 -66.18 2.6 10.68 H
3460 -63.32 -13 -50.32 -75.07 -68.20 1.81 6.69 V
5191 -61.29 -13 -48.29 -70.79 -68.24 2.19 9.14 Vv
6921 -58.26 -13 -45.26 -70.77 -66.34 2.6 10.68 Vv
3500 -63.12 -13 -50.12 -74.60 -68.00 1.81 6.69 H
5251 -59.49 -13 -46.49 -70.19 -66.44 2.19 9.14 H
Highest 7001 -56.88 -13 -43.88 -69.22 -64.96 2.6 10.68 H
3500 -62.87 -13 -49.87 -74.62 -67.75 1.81 6.69 V
5251 -61.35 -13 -48.35 -70.85 -68.30 2.19 9.14 \Y
7001 -57.27 -13 -44.27 -69.78 -65.35 2.6 10.68 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 4 / 10MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3421 -63.14 -13 -50.14 -74.62 -68.02 1.81 6.69 H
5131 -59.31 -13 -46.31 -70.01 -66.26 2.19 9.14 H
Lowest 6842 -58.13 -13 -45.13 -70.47 -66.21 2.6 10.68 H
3421 -62.33 -13 -49.33 -74.08 -67.21 1.81 6.69 V
5131 -60.38 -13 -47.38 -69.88 -67.33 2.19 9.14 v
6842 -57.92 -13 -44.92 -70.43 -66.00 2.6 10.68 v
3456 -62.89 -13 -49.89 -74.37 -67.77 1.81 6.69 H
5184 -59.96 -13 -46.96 -70.66 -66.91 2.19 9.14 H
Middle 6912 -58.76 -13 -45.76 -71.10 -66.84 2.6 10.68 H
3456 -62.95 -13 -49.95 -74.7 -67.83 1.81 6.69 V
5184 -61.43 -13 -48.43 -70.93 -68.38 2.19 9.14 Vv
6912 -57.98 -13 -44.98 -70.49 -66.06 2.6 10.68 \Y
3492 -63.89 -13 -50.89 -75.37 -68.77 1.81 6.69 H
5236 -59.71 -13 -46.71 -70.41 -66.66 2.19 9.14 H
Highest 6982 -57.37 -13 -44.37 -69.71 -65.45 2.6 10.68 H
3492 -62.99 -13 -49.99 -74.74 -67.87 1.81 6.69 V
5236 -60.74 -13 -47.74 -70.24 -67.69 2.19 9.14 Vv
6982 -57.24 -13 -44.24 -69.75 -65.32 2.6 10.68 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 4 / 15MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3421 -63.08 -13 -50.08 -74.56 -67.96 1.81 6.69 H
5132 -58.72 -13 -45.72 -69.42 -65.67 2.19 9.14 H
Lowest 6843 -58.25 -13 -45.25 -70.59 -66.33 2.6 10.68 H
3421 -62.72 -13 -49.72 -74.47 -67.60 1.81 6.69 V
5132 -60.10 -13 -47.10 -69.6 -67.05 2.19 9.14 v
6843 -57.71 -13 -44.71 -70.22 -65.79 2.6 10.68 v
3451 -62.73 -13 -49.73 -74.21 -67.61 1.81 6.69 H
5177 -59.30 -13 -46.30 -70.00 -66.25 2.19 9.14 H
Middle 6903 -57.83 -13 -44.83 -70.17 -65.91 2.6 10.68 H
3451 -62.27 -13 -49.27 -74.02 -67.15 1.81 6.69 V
5177 -60.87 -13 -47.87 -70.37 -67.82 2.19 9.14 Vv
6903 -58.38 -13 -45.38 -70.89 -66.46 2.6 10.68 \Y
3480 -63.37 -13 -50.37 -74.85 -68.25 1.81 6.69 H
5222 -59.21 -13 -46.21 -69.91 -66.16 2.19 9.14 H
Highest 6963 -58.22 -13 -45.22 -70.56 -66.30 2.6 10.68 H
3480 -62.02 -13 -49.02 -73.77 -66.90 1.81 6.69 V
5222 -60.59 -13 -47.59 -70.09 -67.54 2.19 9.14 Vv
6963 -58.07 -13 -45.07 -70.58 -66.15 2.6 10.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 4 / 20MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3422 -62.92 -13 -49.92 -74.40 -67.80 1.81 6.69 H
5133 -59.58 -13 -46.58 -70.28 -66.53 2.19 9.14 H
Lowest 6844 -58.05 -13 -45.05 -70.39 -66.13 2.6 10.68 H
3422 -62.70 -13 -49.70 -74.45 -67.58 1.81 6.69 V
5133 -60.73 -13 -47.73 -70.23 -67.68 2.19 9.14 v
6844 -58.32 -13 -45.32 -70.83 -66.40 2.6 10.68 v
3447 -63.26 -13 -50.26 -74.74 -68.14 1.81 6.69 H
5170 -59.48 -13 -46.48 -70.18 -66.43 2.19 9.14 H
Middle 6894 -57.99 -13 -44.99 -70.33 -66.07 2.6 10.68 H
3447 -63.07 -13 -50.07 -74.82 -67.95 1.81 6.69 V
5170 -60.92 -13 -47.92 -70.42 -67.87 2.19 9.14 Vv
6894 -57.71 -13 -44.71 -70.22 -65.79 2.6 10.68 Vv
3472 -63.57 -13 -50.57 -75.05 -68.45 1.81 6.69 H
5208 -59.95 -13 -46.95 -70.65 -66.90 2.19 9.14 H
Highest 6944 -58.27 -13 -45.27 -70.61 -66.35 2.6 10.68 H
3472 -61.86 -13 -48.86 -73.61 -66.74 1.81 6.69 V
5208 -60.25 -13 -47.25 -69.75 -67.20 2.19 9.14 Vv
6944 -56.99 -13 -43.99 -69.5 -65.07 2.6 10.68 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 5/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -60.63 -13 -47.63 -63.23 -62.95 1.33 5.80 H
2472 -44.07 -13 -31.07 -55.83 -47.24 1.58 6.90 H
Lowest 3300 -67.70 -13 -54.70 -76.91 -71.20 1.85 7.50 H
1648 -64.42 -13 -51.42 -66.29 -66.74 1.33 5.80 \Y
2472 -47.88 -13 -34.88 -58.13 -51.05 1.58 6.90 v
3300 -67.94 -13 -54.94 -76.96 -71.44 1.85 7.50 v
1672 -67.65 -13 -54.65 -70.25 -69.97 1.33 5.80 H
2508 -44 .44 -13 -31.44 -56.11 -47.61 1.58 6.90 H
Middle 3342 -68.06 -13 -55.06 -77.27 -71.56 1.85 7.50 H
1672 -68.39 -13 -55.39 -70.26 -70.71 1.33 5.80 V
2508 -47.47 -13 -34.47 -57.78 -50.64 1.58 6.90 Vv
3342 -68.42 -13 -55.42 -77.44 -71.92 1.85 7.50 Vv
1696 -67.28 -13 -54.28 -69.88 -69.60 1.33 5.80 H
2542 -49.43 -13 -36.43 -59.66 -52.60 1.58 6.90 H
Highest 3390 -67.89 -13 -54.89 -77.10 -71.39 1.85 7.50 H
1696 -68.48 -13 -55.48 -70.35 -70.80 1.33 5.80 V
2544 -51.46 -13 -38.46 -60.43 -54.63 1.58 6.90 \Y
3390 -68.70 -13 -55.70 -77.72 -72.20 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 5/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -61.12 -13 -48.12 -63.72 -63.44 1.33 5.80 H
2472 -43.80 -13 -30.80 -55.59 -46.97 1.58 6.90 H
3300 -67.81 -13 -54.81 -77.02 -71.31 1.85 7.50 H
Lowest

1648 -65.12 -13 -52.12 -66.99 -67.44 1.33 5.80 \
2472 -47.90 -13 -34.90 -58.15 -51.07 1.58 6.90 Vv
3300 -68.04 -13 -55.04 -77.06 -71.54 1.85 7.50 v
1671 -67.67 -13 -54.67 -70.27 -69.99 1.33 5.80 H
2506 -46.25 -13 -33.25 -57.53 -49.42 1.58 6.90 H
Middle 3342 -68.31 -13 -55.31 -77.52 -71.81 1.85 7.50 H
1671 -68.86 -13 -55.86 -70.73 -71.18 1.33 5.80 V
2506 -49.12 -13 -36.12 -58.78 -52.29 1.58 6.90 Vv
3342 -68.49 -13 -55.49 -77.51 -71.99 1.85 7.50 Vv
1693 -67.38 -13 -54.38 -69.98 -69.70 1.33 5.80 H
2538 -44.34 -13 -31.34 -56.03 -47.51 1.58 6.90 H
Highest 3384 -68.19 -13 -55.19 -77.40 -71.69 1.85 7.50 H
1692 -67.76 -13 -54.76 -69.63 -70.08 1.33 5.80 V
2538 -46.13 -13 -33.13 -56.79 -49.30 1.58 6.90 Vv
3384 -68.43 -13 -55.43 -77.45 -71.93 1.85 7.50 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 5/ 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -62.59 -13 -49.59 -65.19 -64.91 1.33 5.80 H
2472 -45.43 -13 -32.43 -56.89 -48.60 1.58 6.90 H
Lowest 3294 -68.49 -13 -55.49 -77.70 -71.99 1.85 7.50 H
1648 -65.35 -13 -52.35 -67.22 -67.67 1.33 5.80 \Y
2472 -47.87 -13 -34.87 -58.12 -51.04 1.58 6.90 v
3294 -68.69 -13 -55.69 -77.71 -72.19 1.85 7.50 v
1668 -66.21 -13 -53.21 -68.81 -68.53 1.33 5.80 H
2502 -45.32 -13 -32.32 -56.80 -48.49 1.58 6.90 H
Middle 3336 -67.14 -13 -54.14 -76.35 -70.64 1.85 7.50 H
1668 -68.27 -13 -55.27 -70.14 -70.59 1.33 5.80 V
2502 -49.36 -13 -36.36 -59.03 -52.53 1.58 6.90 \Y
3336 -67.92 -13 -54.92 -76.94 -71.42 1.85 7.50 V
1688 -67.33 -13 -54.33 -69.93 -69.65 1.33 5.80 H
2532 -44.40 -13 -31.40 -56.08 -47.57 1.58 6.90 H
Highest 3378 -68.30 -13 -55.30 -77.51 -71.80 1.85 7.50 H
1688 -67.24 -13 -54.24 -69.11 -69.56 1.33 5.80 V
2532 -47.58 -13 -34.58 -57.87 -50.75 1.58 6.90 \Y
3378 -67.54 -13 -54.54 -76.56 -71.04 1.85 7.50 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 5/ 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -63.83 -13 -50.83 -66.43 -66.15 1.33 5.80 H
2474 -46.25 -13 -33.25 -57.53 -49.42 1.58 6.90 H
Lowest 3300 -67.95 -13 -54.95 -77.16 -71.45 1.85 7.50 H
1648 -65.97 -13 -52.97 -67.84 -68.29 1.33 5.80 \Y
2474 -49.61 -13 -36.61 -59.28 -52.78 1.58 6.90 v
3300 -67.87 -13 -54.87 -76.89 -71.37 1.85 7.50 v
1664 -55.48 -13 -42.48 -59.46 -57.80 1.33 5.80 H
2496 -43.56 -13 -30.56 -55.37 -46.73 1.58 6.90 H
Middle 3330 -67.61 -13 -54.61 -76.82 -71.11 1.85 7.50 H
1664 -63.78 -13 -50.78 -65.65 -66.10 1.33 5.80 V
2496 -46.25 -13 -33.25 -56.87 -49.42 1.58 6.90 Vv
3330 -68.38 -13 -55.38 -77.4 -71.88 1.85 7.50 \Y
1680 -68.49 -13 -55.49 -71.09 -70.81 1.33 5.80 H
2518 -45.07 -13 -32.07 -56.59 -48.24 1.58 6.90 H
Highest 3360 -68.62 -13 -55.62 -77.83 -72.12 1.85 7.50 H
1679 -69.17 -13 -56.17 -71.04 -71.49 1.33 5.80 V
2518 -47.88 -13 -34.88 -58.13 -51.05 1.58 6.90 \Y
3360 -68.96 -13 -55.96 -77.98 -72.46 1.85 7.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 7 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
5064 -64.52 -25 -39.52 -49.38 -70.95 2.54 8.97 H
7596 -64.41 -25 -39.41 -56.51 -72.56 3.71 11.86 H
Middle 10134 -63.11 -25 -38.11 -61.66 -71.62 3.59 12.11 H
5064 -65.03 -25 -40.03 -49.2 -71.46 2.54 8.97 \
7596 -61.12 -25 -36.12 -51.78 -69.27 3.71 11.86 Vv
10134 -63.42 -25 -38.42 -62.03 -71.93 3.59 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
5058 -61.76 -25 -36.76 -46.62 -68.19 2.54 8.97 H
7590 -59.57 -25 -34.57 -51.67 -67.72 3.71 11.86 H
Middle 10125 -63.35 -25 -38.35 -61.90 -71.86 3.59 12.11 H
5058 -66.12 -25 -41.12 -50.29 -72.55 2.54 8.97 Vv
7590 -56.52 -25 -31.52 -47.18 -64.67 3.71 11.86 Vv
10125 -63.57 -25 -38.57 -62.18 -72.08 3.59 12.11 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08

Page Number
Report Issued Date : Feb. 17,2017
Report Version
Report Template No.: BU5-FGLTE Version 1.6

: B17 of B41

. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 7 / 15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5058 -62.87 -25 -37.87 -47.73 -69.30 2.54 8.97 H

7584 -62.73 -25 -37.73 -54.83 -70.88 3.71 11.86 H
Middle 10116 -63.33 -25 -38.33 -61.88 -71.84 3.59 12.11 H

5058 -65.46 -25 -40.46 -49.63 -71.89 2.54 8.97 \

7584 -59.68 -25 -34.68 -50.34 -67.83 3.71 11.86 Vv

10116 -63.92 -25 -38.92 -62.53 -72.43 3.59 12.11 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 7 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5052 -63.36 -25 -38.36 -48.22 -69.79 2.54 8.97 H

7578 -58.82 -25 -33.82 -50.92 -66.97 3.71 11.86 H
Middle 10107 -63.04 -25 -38.04 -61.59 -71.55 3.59 12.11 H

5052 -66.50 -25 -41.50 -50.67 -72.93 2.54 8.97 Vv

7578 -56.81 -25 -31.81 -47.47 -64.96 3.71 11.86 Vv

10107 -63.25 -25 -38.25 -61.86 -71.76 3.59 12.11 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 12/ 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -64.90 -13 -51.90 -65.85 -65.80 1.14 419 H
2098 -60.06 -13 -47.06 -64.65 -61.52 1.4 5.01 H
2797 -68.74 -13 -55.74 -72.71 -71.27 1.63 6.31 H
Lowest
1398 -67.31 -13 -54.31 -68.38 -68.21 1.14 4.19 \
2098 -56.56 -13 -43.56 -62.36 -58.02 1.40 5.01 v
2796 -67.48 -13 -54.48 -72.16 -70.01 1.63 6.31 Vv
1414 -58.43 -13 -45.43 -61.13 -59.33 1.14 4.19 H
2120 -58.82 -13 -45.82 -63.41 -60.28 1.4 5.01 H
Middle 2828 -68.95 -13 -55.95 -72.92 -71.48 1.63 6.31 H
1414 -62.50 -13 -49.50 -63.57 -63.40 1.14 4.19 \
2120 -56.09 -13 -43.09 -62.17 -57.55 1.40 5.01 Vv
2828 -68.30 -13 -55.30 -72.98 -70.83 1.63 6.31 Vv
1430 -61.93 -13 -48.93 -62.91 -62.83 1.14 4.19 H
2144 -59.82 -13 -46.82 -64.41 -61.28 1.4 5.01 H
Highest 2860 -68.12 -13 -55.12 -72.09 -70.65 1.63 6.31 H
1430 -63.04 -13 -50.04 -64.11 -63.94 1.14 4.19 \
2144 -57.81 -13 -44.81 -62.99 -59.27 1.40 5.01 Vv
2860 -68.29 -13 -55.29 -72.97 -70.82 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 12/ 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -65.23 -13 -52.23 -66.18 -66.13 1.14 419 H
2098 -60.64 -13 -47.64 -65.23 -62.10 1.4 5.01 H
2797 -68.60 -13 -55.60 -72.57 -71.13 1.63 6.31 H
Lowest
1398 -67.05 -13 -54.05 -68.12 -67.95 1.14 4.19 \
2098 -57.06 -13 -44.06 -62.60 -58.52 1.40 5.01 v
2796 -68.31 -13 -55.31 -72.99 -70.84 1.63 6.31 Vv
1412 -58.41 -13 -45.41 -61.12 -59.31 1.14 4.19 H
2118 -57.32 -13 -44.32 -62.31 -58.78 1.4 5.01 H
Middle 2825 -68.72 -13 -55.72 -72.69 -71.25 1.63 6.31 H
1412 -62.84 -13 -49.84 -63.91 -63.74 1.14 4.19 \
2118 -53.27 -13 -40.27 -60.55 -54.73 1.40 5.01 Vv
2824 -68.56 -13 -55.56 -73.24 -71.09 1.63 6.31 Vv
1426 -58.25 -13 -45.25 -61.04 -59.15 1.14 4.19 H
2140 -61.64 -13 -48.64 -66.23 -63.10 1.4 5.01 H
Highest 2853 -68.80 -13 -55.80 -72.77 -71.33 1.63 6.31 H
1426 -62.28 -13 -49.28 -63.35 -63.18 1.14 4.19 \
2140 -59.63 -13 -46.63 -64.21 -61.09 1.40 5.01 Vv
2852 -67.76 -13 -54.76 -72.44 -70.29 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 12/ 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1398 -65.59 -13 -52.59 -66.54 -66.49 1.14 419 H
2098 -59.75 -13 -46.75 -64.34 -61.21 1.4 5.01 H
Lowest 2797.72 -68.39 -13 -55.39 -72.36 -70.92 1.63 6.31 H
1398.86 -67.12 -13 -54.12 -68.19 -68.02 1.14 4.19 \Y
2098 -56.61 -13 -43.61 -62.38 -58.07 1.40 5.01 v
2798 -68.05 -13 -55.05 -72.73 -70.58 1.63 6.31 v
1410 -59.47 -13 -46.47 -61.73 -60.37 1.14 4.19 H
2116 -58.06 -13 -45.06 -62.65 -59.52 1.4 5.01 H
Middle 2820 -68.54 -13 -55.54 -72.51 -71.07 1.63 6.31 H
1410 -63.01 -13 -50.01 -64.08 -63.91 1.14 4.19 V
2116 -54.05 -13 -41.05 -61.02 -55.51 1.40 5.01 Vv
2820 -68.68 -13 -55.68 -73.36 -71.21 1.63 6.31 \Y
1422 -58.27 -13 -45.27 -61.05 -59.17 1.14 4.19 H
2134 -60.59 -13 -47.59 -65.18 -62.05 1.4 5.01 H
Highest 2845.72 -69.55 -13 -56.55 -73.52 -72.08 1.63 6.31 H
1422 -59.10 -13 -46.10 -61.32 -60.00 1.14 4.19 V
2134 -58.67 -13 -45.67 -63.42 -60.13 1.40 5.01 Vv
2846 -68.22 -13 -55.22 -72.90 -70.75 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 12/ 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1398 -65.50 -13 -52.50 -66.45 -66.40 1.14 419 H
2098 -58.67 -13 -45.67 -63.26 -60.13 1.4 5.01 H
Lowest 2798.36 -68.73 -13 -55.73 -72.70 -71.26 1.63 6.31 H
1399 -69.33 -13 -56.33 -70.40 -70.23 1.14 4.19 \Y
2098 -54.33 -13 -41.33 -61.25 -55.79 1.40 5.01 v
2798 -68.05 -13 -55.05 -72.73 -70.58 1.63 6.31 v
1406 -52.36 -13 -39.36 -57.32 -53.26 1.14 4.19 H
2108 -58.48 -13 -45.48 -63.07 -59.94 1.4 5.01 H
Middle 2812 -69.00 -13 -56.00 -72.97 -71.53 1.63 6.31 H
1406 -65.41 -13 -52.41 -66.48 -66.31 1.14 4.19 V
2108 -55.71 -13 -42.71 -62.03 -57.17 1.40 5.01 Vv
2812 -68.50 -13 -55.50 -73.18 -71.03 1.63 6.31 \Y
1412 -59.36 -13 -46.36 -61.66 -60.26 1.14 4.19 H
2120 -60.20 -13 -47.20 -64.79 -61.66 1.4 5.01 H
Highest 2826.36 -68.71 -13 -55.71 -72.68 -71.24 1.63 6.31 H
1412 -62.99 -13 -49.99 -64.06 -63.89 1.14 4.19 V
2120 -57.52 -13 -44.52 -62.83 -58.98 1.40 5.01 Vv
2826 -67.56 -13 -54.56 -72.24 -70.09 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 13 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1554 -54.55 -13 -41.55 -58.78 -55.45 1.14 419 H
2332 -59.29 -13 -46.29 -63.88 -60.75 1.4 5.01 H
3108 -72.59 -13 -59.59 -76.56 -75.12 1.63 6.31 H
Lowest
1554 -62.46 -13 -49.46 -63.53 -63.36 1.14 4.19 \
2332 -57.34 -13 -44.34 -62.73 -58.80 1.40 5.01 Vv
3108 -72.21 -13 -59.21 -76.89 -74.74 1.63 6.31 Vv
1558 -57.39 -13 -44.39 -60.62 -58.29 1.14 4.19 H
2338 -60.85 -13 -47.85 -65.44 -62.31 1.4 5.01 H
Middle 3120 -73.12 -13 -60.12 -77.09 -75.65 1.63 6.31 H
1558 -63.52 -13 -50.52 -64.59 -64.42 1.14 4.19 \
2338 -59.22 -13 -46.22 -63.80 -60.68 1.40 5.01 Vv
3120 -72.61 -13 -59.61 -77.29 -75.14 1.63 6.31 Vv
1564 -50.92 -40 -10.92 -57.80 -53.97 1.14 4.19 H
2346 -59.99 -13 -46.99 -64.58 -61.45 1.4 5.01 H
Highest 3132 -72.06 -13 -59.06 -76.03 -74.59 1.63 6.31 H
1564 -57.62 -40 -17.62 -61.79 -60.67 1.14 4.19 \
2346 -55.97 -13 -42.97 -62.12 -57.43 1.40 5.01 V
3132 -72.02 -13 -59.02 -76.70 -74.55 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 13/ 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1554 -66.25 -13 -53.25 -67.20 -67.15 1.14 419 H
2332 -58.07 -13 -45.07 -62.66 -59.53 1.4 5.01 H
Middle 3108 -71.71 -13 -58.71 -75.68 -74.24 1.63 6.31 H
1554 -69.00 -13 -56.00 -70.07 -69.90 1.14 4.19 \Y
2332 -54.91 -13 -41.91 -61.71 -56.37 1.40 5.01 v
3108 -71.86 -13 -58.86 -76.54 -74.39 1.63 6.31 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 17 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -68.35 -13 -55.35 -66.45 -69.25 1.14 419 H
2112 -60.80 -13 -47.80 -68.71 -62.26 1.4 5.01 H
2817 -65.22 -13 -52.22 -73.93 -67.75 1.63 6.31 H
Lowest
1408 -69.61 -13 -56.61 -66.38 -70.51 1.14 4.19 \
2113 -65.10 -13 -52.10 -69.68 -66.56 1.4 5.01 Vv
2817 -65.33 -13 -52.33 -73.88 -67.86 1.63 6.31 v
1416 -68.46 -13 -55.46 -66.56 -69.36 1.14 4.19 H
2120 -60.32 -13 -47.32 -68.23 -61.78 1.4 5.01 H
Middle 2832 -65.44 -13 -52.44 -74.15 -67.97 1.63 6.31 H
1416 -69.93 -13 -56.93 -66.7 -70.83 1.14 4.19 V
2120 -65.29 -13 -52.29 -69.87 -66.75 1.4 5.01 Vv
2832 -65.57 -13 -52.57 -74.12 -68.10 1.63 6.31 Vv
1424 -68.53 -13 -55.53 -66.63 -69.43 1.14 4.19 H
2134 -62.51 -13 -49.51 -70.42 -63.97 1.4 5.01 H
Highest 2845 -64.91 -13 -51.91 -73.62 -67.44 1.63 6.31 H
1424 -69.93 -13 -56.93 -66.7 -70.83 1.14 4.19 \
2134 -65.02 -13 -52.02 -69.6 -66.48 1.4 5.01 Vv
2845 -65.83 -13 -52.83 -74.38 -68.36 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 17 / 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1409 -67.81 -13 -54.81 -65.91 -68.71 1.14 419 H
2113 -60.83 -13 -47.83 -68.74 -62.29 1.4 5.01 H
L 2818 -65.08 -13 -52.08 -73.79 -67.61 1.63 6.31 H
owest 1409 -69.73 -13 -56.73 -66.5 -70.63 1.14 4.19 \Y
2112 -64.96 -13 -51.96 -69.54 -66.42 1.4 5.01 v
2818 -65.27 -13 -52.27 -73.82 -67.80 1.63 6.31 v
1408 -68.43 -13 -55.43 -66.53 -69.33 1.14 419 H
2116 -61.43 -13 -48.43 -69.34 -62.89 1.4 5.01 H
Middle 2822 -64.39 -13 -51.39 -73.10 -66.92 1.63 6.31 H
1408 -69.87 -13 -56.87 -66.64 -70.77 1.14 4.19 V
2116 -65.36 -13 -52.36 -69.94 -66.82 1.4 5.01 \Y
2822 -65.54 -13 -52.54 -74.09 -68.07 1.63 6.31 Vv
1416 -68.32 -13 -55.32 -66.42 -69.22 1.14 4.19 H
2120 -61.09 -13 -48.09 -69.00 -62.55 1.4 5.01 H
Highest 2824 -64.52 -13 -51.52 -73.23 -67.05 1.63 6.31 H
1416 -70.50 -13 -57.50 -67.27 -71.40 1.14 4.19 V
2120 -65.12 -13 -52.12 -69.7 -66.58 1.4 5.01 Vv
2824 -65.10 -13 -52.10 -73.65 -67.63 1.63 6.31 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 25/ 1.4MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -61.91 -13 -48.91 -76.15 -63.62 5.08 6.80 H
5550 -56.49 -13 -43.49 -73.29 -58.16 8.03 9.70 H
Lowest 7400 -56.05 -13 -43.05 -77.35 -58.43 9.43 11.81 H
3700 -63.78 -13 -50.78 -76.21 -65.49 5.08 6.80 V
5550 -48.75 -13 -35.75 -65.84 -50.42 8.03 9.70 v
7398 -55.89 -13 -42.89 -77.03 -58.27 9.43 11.81 v
3756 -61.91 -13 -48.91 -76.15 -63.62 5.08 6.80 H
5640 -58.59 -13 -45.59 -75.39 -60.26 8.03 9.70 H
Middle 7518 -55.63 -13 -42.63 -76.93 -58.01 9.43 11.81 H
3759 -63.13 -13 -50.13 -75.56 -64.84 5.08 6.80 V
5640 -51.45 -13 -38.45 -68.54 -53.12 8.03 9.70 \Y
7518 -56.16 -13 -43.16 -77.3 -58.54 9.43 11.81 Vv
3828 -60.67 -13 -47.67 -74.91 -62.38 5.08 6.80 H
5741 -58.30 -13 -45.30 -75.10 -59.97 8.03 9.70 H
Highest 7655 -55.05 -13 -42.05 -76.35 -57.43 9.43 11.81 H
3827 -62.93 -13 -49.93 -75.36 -64.64 5.08 6.80 V
5742 -54.53 -13 -41.53 -71.62 -56.20 8.03 9.70 Vv
7656 -54.79 -13 -41.79 -75.93 -57.17 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 25/ 3MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -61.60 -13 -48.60 -75.84 -63.31 5.08 6.80 H
5550 -54.77 -13 -41.77 -71.57 -56.44 8.03 9.70 H
Lowest 7401 -55.20 -13 -42.20 -76.50 -57.58 9.43 11.81 H
3700 -64.03 -13 -51.03 -76.46 -65.74 5.08 6.80 V
5550 -49.27 -13 -36.27 -66.36 -50.94 8.03 9.70 v
7404 -56.18 -13 -43.18 -77.32 -58.56 9.43 11.81 v
3756 -61.52 -13 -48.52 -75.76 -63.23 5.08 6.80 H
5634 -56.85 -13 -43.85 -73.65 -58.52 8.03 9.70 H
Middle 7514 -55.81 -13 -42.81 -77.11 -58.19 9.43 11.81 H
3757 -63.14 -13 -50.14 -75.57 -64.85 5.08 6.80 \
5634 -51.94 -13 -38.94 -69.03 -53.61 8.03 9.70 \Y
7512 -55.87 -13 -42.87 -77.01 -58.25 9.43 11.81 Vv
3822 -61.52 -13 -48.52 -75.76 -63.23 5.08 6.80 H
5736 -60.66 -13 -47.66 -77.46 -62.33 8.03 9.70 H
Highest 7649 -55.58 -13 -42.58 -76.88 -57.96 9.43 11.81 H
3824 -63.32 -13 -50.32 -75.75 -65.03 5.08 6.80 \
5736 -57.18 -13 -44.18 -74.27 -58.85 8.03 9.70 Vv
7650 -56.08 -13 -43.08 -77.22 -58.46 9.43 11.81 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 25/ 5MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -62.11 -13 -49.11 -76.35 -63.82 5.08 6.80 H
5550 -54.71 -13 -41.71 -71.51 -56.38 8.03 9.70 H
7401 -55.71 -13 -42.71 -77.01 -58.09 9.43 11.81 H
Lowest
3700 -63.80 -13 -50.80 -76.23 -65.51 5.08 6.80 \
5550 -49.17 -13 -36.17 -66.26 -50.84 8.03 9.70 v
7401 -56.37 -13 -43.37 -77.51 -58.75 9.43 11.81 Vv
3756 -62.06 -13 -49.06 -76.30 -63.77 5.08 6.80 H
5634 -57.63 -13 -44.63 -74.43 -59.30 8.03 9.70 H
Middle 7511 -55.90 -13 -42.90 -77.20 -58.28 9.43 11.81 H
3755 -63.19 -13 -50.19 -75.62 -64.90 5.08 6.80 V
5634 -49.43 -13 -36.43 -66.52 -51.10 8.03 9.70 Vv
7512 -56.23 -13 -43.23 -77.37 -58.61 9.43 11.81 Vv
3820 -60.48 -13 -47.48 -74.72 -62.19 5.08 6.80 H
5731 -58.80 -13 -45.80 -75.60 -60.47 8.03 9.70 H
Highest 7644 -56.06 -13 -43.06 -77.36 -58.44 9.43 11.81 H
3822 -63.33 -13 -50.33 -75.76 -65.04 5.08 6.80 V
5730 -53.89 -13 -40.89 -70.98 -55.56 8.03 9.70 \
7641 -56.19 -13 -43.19 -77.33 -58.57 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 25/ 10MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3701 -62.45 -13 -49.45 -76.69 -64.16 5.08 6.80 H
5550 -56.11 -13 -43.11 -72.91 -57.78 8.03 9.70 H
Lowest 7404 -56.46 -13 -43.46 -77.76 -58.84 9.43 11.81 H
3702 -64.28 -13 -51.28 -76.71 -65.99 5.08 6.80 V
5550 -48.82 -13 -35.82 -65.91 -50.49 8.03 9.70 v
7402 -56.59 -13 -43.59 -77.73 -58.97 9.43 11.81 v
3750 -61.37 -13 -48.37 -75.61 -63.08 5.08 6.80 H
5628 -56.73 -13 -43.73 -73.53 -58.40 8.03 9.70 H
Middle 7500 -55.01 -13 -42.01 -76.31 -57.39 9.43 11.81 H
3751 -63.59 -13 -50.59 -76.02 -65.30 5.08 6.80 \
5628 -49.49 -13 -36.49 -66.58 -51.16 8.03 9.70 \Y
7500 -56.25 -13 -43.25 -77.39 -58.63 9.43 11.81 \Y
3811 -61.67 -13 -48.67 -75.91 -63.38 5.08 6.80 H
5718 -58.48 -13 -45.48 -75.28 -60.15 8.03 9.70 H
Highest 7620 -55.96 -13 -42.96 -77.26 -58.34 9.43 11.81 H
3810 -63.02 -13 -50.02 -75.45 -64.73 5.08 6.80 V
5718 -51.39 -13 -38.39 -68.48 -53.06 8.03 9.70 \
7620 -56.15 -13 -43.15 -77.29 -58.53 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 25/ 15MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -62.05 -13 -49.05 -76.29 -63.76 5.08 6.80 H
5550 -55.11 -13 -42.11 -71.91 -56.78 8.03 9.70 H
Lowest 7403 -56.60 -13 -43.60 -77.90 -58.98 9.43 11.81 H
3701 -63.11 -13 -50.11 -75.54 -64.82 5.08 6.80 V
5550 -47.35 -13 -34.35 -64.44 -49.02 8.03 9.70 v
7404 -55.91 -13 -42.91 -77.05 -58.29 9.43 11.81 v
3744 -61.50 -13 -48.50 -75.74 -63.21 5.08 6.80 H
5622 -55.93 -13 -42.93 -72.73 -57.60 8.03 9.70 H
Middle 7493 -56.51 -13 -43.51 -77.81 -58.89 9.43 11.81 H
3744 -63.07 -13 -50.07 -75.5 -64.78 5.08 6.80 \
5622 -48.01 -13 -35.01 -65.1 -49.68 8.03 9.70 \Y
7494 -56.86 -13 -43.86 -78 -59.24 9.43 11.81 Vv
3804 -61.28 -13 -48.28 -75.52 -62.99 5.08 6.80 H
5700 -56.44 -13 -43.44 -73.24 -58.11 8.03 9.70 H
Highest 7603 -55.82 -13 -42.82 -77.12 -58.20 9.43 11.81 H
3801 -63.92 -13 -50.92 -76.35 -65.63 5.08 6.80 \
5700 -51.22 -13 -38.22 -68.31 -52.89 8.03 9.70 \Y
7602 -56.31 -13 -43.31 -77.45 -58.69 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958

FCC ID : P7TQVM-08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 25 / 20MHz / QPSK / RB Size 1 Offset 0

_— Over SPA S.G. TX Cable |TX Antenna —
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
3702 -61.87 -13 -48.87 -76.11 -63.58 5.08 6.80 H
5550 -58.36 -13 -45.36 -75.16 -60.03 8.03 9.70 H
Lowest 7404 -55.97 -13 -42.97 -77.27 -58.35 9.43 11.81 H
3702 -63.80 -13 -50.80 -76.23 -65.51 5.08 6.80 V
5556 -59.77 -13 -46.77 -76.86 -61.44 8.03 9.70 v
7404 -56.40 -13 -43.40 -77.54 -58.78 9.43 11.81 v
3744 -61.60 -13 -48.60 -75.84 -63.31 5.08 6.80 H
5613 -60.24 -13 -47.24 -77.04 -61.91 8.03 9.70 H
Middle 7484 -55.38 -13 -42.38 -76.68 -57.76 9.43 11.81 H
3742 -63.38 -13 -50.38 -75.81 -65.09 5.08 6.80 \
5610 -55.34 -13 -42.34 -72.43 -57.01 8.03 9.70 Vv
7482 -56.47 -13 -43.47 -77.61 -58.85 9.43 11.81 Vv
3792 -61.59 -13 -48.59 -75.83 -63.30 5.08 6.80 H
5688 -59.11 -13 -46.11 -75.91 -60.78 8.03 9.70 H
Highest 7584 -55.84 -13 -42.84 -77.14 -58.22 9.43 11.81 H
3792 -63.61 -13 -50.61 -76.04 -65.32 5.08 6.80 V
5688 -57.14 -13 -44 14 -74.23 -58.81 8.03 9.70 Vv
7584 -55.75 -13 -42.75 -76.89 -58.13 9.43 11.81 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 26 / 1.4MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -68.91 -13 -55.91 -67.11 -70.73 1.23 5.20 H
2472 -64.85 -13 -51.85 -69.70 -67.08 1.52 5.90 H
Lowest 3296 -67.10 -13 -54.10 -74.66 -69.88 1.77 6.70 H
1648 -69.53 -13 -56.53 -67.48 -71.35 1.23 5.20 \Y
2472 -59.75 -13 -46.75 -68.05 -61.98 1.52 5.90 v
3296 -63.62 -13 -50.62 -74.72 -66.40 1.77 6.70 V
1672 -68.79 -13 -55.79 -66.99 -70.61 1.23 5.20 H
2504 -64.93 -13 -51.93 -69.78 -67.16 1.52 5.90 H
Middle 3344 -67.04 -13 -54.04 -74.60 -69.82 1.77 6.70 H
1672 -68.64 -13 -55.64 -66.59 -70.46 1.23 5.20 V
2504 -58.70 -13 -45.70 -67 -60.93 1.52 5.90 \Y
3344 -63.39 -13 -50.39 -74.49 -66.17 1.77 6.70 V
1695 -68.75 -13 -55.75 -66.95 -70.57 1.23 5.20 H
2543 -66.47 -13 -53.47 -71.32 -68.70 1.52 5.90 H
Highest 3391 -66.99 -13 -53.99 -74.55 -69.77 1.77 6.70 H
1695 -68.69 -13 -55.69 -66.64 -70.51 1.23 5.20 V
2543 -60.02 -13 -47.02 -68.32 -62.25 1.52 5.90 Vv
3391 -62.99 -13 -49.99 -74.09 -65.77 1.77 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 26 / 3MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -69.03 -13 -56.03 -67.23 -70.85 1.23 5.20 H
2472 -64.73 -13 -51.73 -69.58 -66.96 1.52 5.90 H
Lowest 3296 -67.18 -13 -54.18 -74.74 -69.96 1.77 6.70 H
1648 -69.12 -13 -56.12 -67.07 -70.94 1.23 5.20 \Y
2472 -60.00 -13 -47.00 -68.3 -62.23 1.52 5.90 v
3296 -63.77 -13 -50.77 -74.87 -66.55 1.77 6.70 v
1672 -68.80 -13 -55.80 -67.00 -70.62 1.23 5.20 H
2504 -62.15 -13 -49.15 -67.00 -64.38 1.52 5.90 H
Middle 3340 -66.99 -13 -53.99 -74.55 -69.77 1.77 6.70 H
1672 -69.22 -13 -56.22 -67.17 -71.04 1.23 5.20 V
2504 -52.66 -13 -39.66 -64.03 -54.89 1.52 5.90 \Y
3340 -63.25 -13 -50.25 -74.35 -66.03 1.77 6.70 \Y
1692 -69.38 -13 -56.38 -67.58 -71.20 1.23 5.20 H
2538 -68.14 -13 -55.14 -72.99 -70.37 1.52 5.90 H
Highest 3384 -67.04 -13 -54.04 -74.60 -69.82 1.77 6.70 H
1692 -69.40 -13 -56.40 -67.35 -71.22 1.23 5.20 V
2538 -64.01 -13 -51.01 -72.31 -66.24 1.52 5.90 Vv
3384 -63.65 -13 -50.65 -74.75 -66.43 1.77 6.70 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 26 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -68.82 -13 -55.82 -67.02 -70.64 1.23 5.20 H
2472 -64.37 -13 -51.37 -69.22 -66.60 1.52 5.90 H
Lowest 3296 -67.04 -13 -54.04 -74.60 -69.82 1.77 6.70 H
1648 -68.18 -13 -55.18 -66.13 -70.00 1.23 5.20 \Y
2472 -59.85 -13 -46.85 -68.15 -62.08 1.52 5.90 v
3296 -63.60 -13 -50.60 -74.7 -66.38 1.77 6.70 v
1668 -68.85 -13 -55.85 -67.05 -70.67 1.23 5.20 H
2504 -59.68 -13 -46.68 -64.53 -61.91 1.52 5.90 H
Middle 3336 -65.76 -13 -52.76 -73.32 -68.54 1.77 6.70 H
1668 -68.62 -13 -55.62 -66.57 -70.44 1.23 5.20 V
2504 -52.62 -13 -39.62 -63.99 -54.85 1.52 5.90 \Y
3336 -63.03 -13 -50.03 -74.13 -65.81 1.77 6.70 V
1688 -68.44 -13 -55.44 -66.64 -70.26 1.23 5.20 H
2533 -64.44 -13 -51.44 -69.29 -66.67 1.52 5.90 H
Highest 3377 -66.37 -13 -53.37 -73.93 -69.15 1.77 6.70 H
1688 -68.96 -13 -55.96 -66.91 -70.78 1.23 5.20 V
2533 -59.28 -13 -46.28 -67.58 -61.51 1.52 5.90 \Y
3377 -62.93 -13 -49.93 -74.03 -65.71 1.77 6.70 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 26 / 10MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -69.26 -13 -56.26 -67.46 -71.08 1.23 5.20 H
2472 -64.59 -13 -51.59 -69.44 -66.82 1.52 5.90 H
3298 -67.15 -13 -54.15 -74.71 -69.93 1.77 6.70 H
Lowest
1648 -69.17 -13 -56.17 -67.12 -70.99 1.23 5.20 \
2472 -59.04 -13 -46.04 -67.34 -61.27 1.52 5.90 Vv
3298 -63.59 -13 -50.59 -74.69 -66.37 1.77 6.70 V
1664 -68.33 -13 -55.33 -66.53 -70.15 1.23 5.20 H
2496 -65.26 -13 -52.26 -70.11 -67.49 1.52 5.90 H
Middle 3328 -66.62 -13 -53.62 -74.18 -69.40 1.77 6.70 H
1664 -68.75 -13 -55.75 -66.7 -70.57 1.23 5.20 \
2496 -60.21 -13 -47.21 -68.51 -62.44 1.52 5.90 Vv
3328 -62.98 -13 -49.98 -74.08 -65.76 1.77 6.70 Vv
1679.18 -68.96 -13 -55.96 -67.16 -70.78 1.23 5.20 H
2518.77 -64.32 -13 -51.32 -69.17 -66.55 1.52 5.90 H
Highest 3360 -66.91 -13 -53.91 -74.47 -69.69 1.77 6.70 H
1680 -68.71 -13 -55.71 -66.66 -70.53 1.23 5.20 V
2518.77 -59.92 -13 -46.92 -68.22 -62.15 1.52 5.90 Vv
3358.36 -62.96 -13 -49.96 -74.06 -65.74 1.77 6.70 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 26 / 15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency ERP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -68.78 -13 -55.78 -66.98 -70.60 1.23 5.20 H
2472 -64.28 -13 -51.28 -69.13 -66.51 1.52 5.90 H
Lowest 3299 -66.98 -13 -53.98 -74.54 -69.76 1.77 6.70 H
1648 -68.74 -13 -55.74 -66.69 -70.56 1.23 5.20 \
2472 -60.32 -13 -47.32 -68.62 -62.55 1.52 5.90 Vv
3299 -63.15 -13 -50.15 -74.25 -65.93 1.77 6.70 Vv
1656 -67.98 -13 -54.98 -66.18 -69.80 1.23 5.20 H
2489 -64.80 -13 -51.80 -69.65 -67.03 1.52 5.90 H
Middle 3319 -66.53 -13 -53.53 -74.09 -69.31 1.77 6.70 H
1656 -68.30 -13 -55.30 -66.25 -70.12 1.23 5.20 V
2488 -54.95 -13 -41.95 -64.88 -57.18 1.52 5.90 Vv
3319 -62.86 -13 -49.86 -73.96 -65.64 1.77 6.70 Vv
1672 -69.03 -13 -56.03 -67.23 -70.85 1.23 5.20 H
2504.52 -66.06 -13 -53.06 -70.91 -68.29 1.52 5.90 H
Highest 3339.36 -67.12 -13 -54.12 -74.68 -69.90 1.77 6.70 H
1669.68 -68.93 -13 -55.93 -66.88 -70.75 1.23 5.20 V
2504.52 -61.18 -13 -48.18 -69.48 -63.41 1.52 5.90 Vv
3336 -63.11 -13 -50.11 -74.21 -65.89 1.77 6.70 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 38 / 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5184 -65.51 -25 -40.51 -53.38 -72.06 2.56 9.12 H

7778 -63.76 -25 -38.76 -58.08 -72.27 3.45 11.97 H
Middle 10371 -61.31 -25 -36.31 -61.06 -69.79 3.62 12.10 H

5184 -67.29 -25 -42.29 -55.29 -73.84 2.56 9.12 \

7778 -64.77 -25 -39.77 -57.75 -73.28 3.45 11.97 Vv

10371 -60.87 -25 -35.87 -61.12 -69.35 3.62 12.10 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5178 -65.77 -25 -40.77 -53.64 -72.32 2.56 9.12 H

7772 -63.94 -25 -38.94 -58.26 -72.45 3.45 11.97 H
Middle 10359 -61.95 -25 -36.95 -61.70 -70.43 3.62 12.10 H

5184 -68.62 -25 -43.62 -56.62 -75.17 2.56 9.12 Vv

7772 -65.08 -25 -40.08 -58.06 -73.59 3.45 11.97 Vv

10362 -61.08 -25 -36.08 -61.33 -69.56 3.62 12.10 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 38 / 15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5178 -63.38 -25 -38.38 -51.25 -69.93 2.56 9.12 H

7765 -63.95 -25 -38.95 -58.27 -72.46 3.45 11.97 H
Middle 10350 -61.63 -25 -36.63 -61.38 -70.11 3.62 12.10 H

5178 -67.20 -25 -42.20 -55.2 -73.75 2.56 9.12 \

7765 -65.34 -25 -40.34 -58.32 -73.85 3.45 11.97 Vv

10350 -61.63 -25 -36.63 -61.88 -70.11 3.62 12.10 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 38 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5172 -64.45 -25 -39.45 -52.32 -71.00 2.56 9.12 H

7758 -63.01 -25 -38.01 -57.33 -71.52 3.45 11.97 H
Middle 10341 -61.58 -25 -36.58 -61.33 -70.06 3.62 12.10 H

5172 -67.67 -25 -42.67 -55.67 -74.22 2.56 9.12 Vv

7758 -64.96 -25 -39.96 -57.94 -73.47 3.45 11.97 Vv

10341 -62.06 -25 -37.06 -62.31 -70.54 3.62 12.10 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 41/ 5MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)
5184 -65.40 -25 -40.40 -53.27 -71.95 2.56 9.12 H
7772 -64.12 -25 -39.12 -58.44 -72.63 3.45 11.97 H
Middle 10359 -61.61 -25 -36.61 -61.36 -70.09 3.62 12.10 H
5184 -68.35 -25 -43.35 -56.35 -74.90 2.56 9.12 \
7772 -65.27 -25 -40.27 -58.25 -73.78 3.45 11.97 Vv
10363 -60.96 -25 -35.96 -61.21 -69.44 3.62 12.10 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 / 10MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)
5178 -64.36 -25 -39.36 -52.23 -70.91 2.56 9.12 H
7765 -62.98 -25 -37.98 -57.30 -71.49 3.45 11.97 H
Middle 10354 -62.01 -25 -37.01 -61.76 -70.49 3.62 12.10 H
5178 -67.57 -25 -42.57 -55.57 -74.12 2.56 9.12 Vv
7765 -65.19 -25 -40.19 -58.17 -73.70 3.45 11.97 Vv
10354 -61.65 -25 -36.65 -61.9 -70.13 3.62 12.10 Vv
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG672003B

LTE Band 41/ 15MHz / QPSK / RB Size 1 Offset 0

. Over SPA S.G. TX Cable |TX Antenna A
Frequency EIRP Limit . . . Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gal!‘l (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5172 -64.75 -25 -39.75 -52.62 -71.30 2.56 9.12 H

7758 -63.49 -25 -38.49 -57.81 -72.00 3.45 11.97 H
Middle 10341 -61.01 -25 -36.01 -60.76 -69.49 3.62 12.10 H

5172 -66.41 -25 -41.41 -54.41 -72.96 2.56 9.12 \

7759 -64.78 -25 -39.78 -57.76 -73.29 3.45 11.97 Vv

10341 -60.48 -25 -35.48 -60.73 -68.96 3.62 12.10 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
LTE Band 41 / 20MHz / QPSK / RB Size 1 Offset 0
Frequency| EIRP Limit Olve.r SP‘.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galp (HV)
(dB) (dBm) (dBm) (dB) (dBi)

5166 -66.15 -25 -41.15 -54.02 -72.70 2.56 9.12 H

7752 -63.85 -25 -38.85 -58.17 -72.36 3.45 11.97 H
Middle 10332 -61.15 -25 -36.15 -60.90 -69.63 3.62 12.10 H

5166 -66.44 -25 -41.44 -54.44 -72.99 2.56 9.12 Vv

7752 -63.97 -25 -38.97 -56.95 -72.48 3.45 11.97 Vv

10332 -60.83 -25 -35.83 -61.08 -69.31 3.62 12.10 Vv

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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